


Spare parts list - 65585

Z
o

Description

QTY

Work Table G5

Operate Handle G3

Bolt 8.8 M8*30

Washer 8

Washer K

Locknut M10

Handle Sleeve K

Right Guard Assy.

OO |NO OB W|IN|F-

Big Washer 10

Washer L

Bolt 8.8 M10*30

Locknut M8

Clamping Fork K

Big Washer 6

Spring Washer 6

Cross Recess Head Screw M6X12

Guard Circle G5

Left Guard Assy.

Cup Head Square Neck Bolt M8x16

Plug for Cutting Tube

Star Knob M6

Wedge Bracket Weldment

Nut M5(black)

Handle Sleeve

Lower Plastic Insert G

Lower Plastic Insert G1

Cross Recess Head Screw M6X8

Locknut M4

Cross Recess Head Screw M4X60

Square Nozzle H

Hose Clamp 20-26

Intake Hose 16

<

Washer Groupware 20

Valve Plug G1

High Pressure Oil Hose G5

Oil Return Hose 16

<

Pump Cover G5

Washer Groupware 16

Bolt M16X25

Wheel Axle G5

Bolt 8.8 M6X8

Wheel

Washer 16

Cotter Pin 2x20

NN R(RRITIRRNG RPN AN RR RN A RN OGN oINS RN N oI (-




48

Wheel Cover

49

Long Shaft G

50

Circlip 20

51

Draw Pipe KG

52

Lever G5

53

Washer 20

54

Short Shaft G

55

Draw Rod G5

56

Star Knob

57

Upright Tube Weldment G5

58

Cylinder G5

59

Clip 4

60

Nozzle Cover Z

61

O-Ring 25x2.65

62

Dipstick k6

63

Cross Recess Head Screw M5X16

64

Upper Handle Sleeve

65

Washer 5

66

Lower Handle Sleeve

67

Nut M5

68

Nut M6

69

Big Washer 8

70

Motor Foot

71

Bolt 8.8 M8X40

72

Plug G5

73

Working Oil Hose G5

74

Valve

75

Square Nozzle A4

76

Hexagonal Socket Head Cap Screw M8X85

77

Short Plug A2

78

Differential Oil Hose C1

79

Spring Washer 8

80

Hexagonal Socket Head Cap Screw M8X35

101

Switch CCE

102

Motor, 1 Phase

103

Gear Pump

RPlRRINNRRINRP(R|IRIRPRWWOW[NR|NRINRNR|RIRRIWR|RINRR|DR N




